Antithrombotic: Research and applications in healthcare

Cristihian Gabriel Marín Ortega ª

a. Specialist in Internal Medicine. Dr. Domingo Guzmán Lander Hospital, Barcelona, Anzoátegui- Venezuela. ORCID: https://orcid.org/0000-0001-8379-1941

DOI: 10.22517/25395203.25521

Abstract: Antithrombotic are drugs used to prevent the formation of blood clots, also known as thrombi. These clots can cause serious health problems, such as heart attacks or cerebrovascular disease. This article reviews different types of antithrombotic, such as antiplatelet agents and anticoagulants, and discusses their mechanisms of action. In addition, the benefits and risks associated with the use of antithrombotic are examined. On the one hand, these drugs can reduce the risk of thrombotic events, which may be especially beneficial in patients with high-risk conditions, such as those who have suffered a heart attack or who have atrial fibrillation. On the other hand, the possible side effects of antithrombotic, such as increased risk of bleeding, are also discussed. In addition, guidelines are provided for their safe use in different clinical scenarios. Finally, strategies for monitoring and adjusting the dose of these drugs to ensure their efficacy and safety in patients are addressed.

Key words: Antithrombotic, Antiplatelets, Anticoagulants, Fibrinolysis, Blood coagulation, Cardiovascular events.

Resumen: los antitrombóticos son fármacos que se utilizan para prevenir la formación de coágulos sanguíneos, también conocidos como trombos. Estos coágulos pueden causar graves problemas de salud, como infartos o enfermedades cerebrovasculares. En este artículo se analizan diferentes tipos de antitrombóticos, como los antiplaquetarios y los anticoagulantes, y se discuten sus mecanismos de acción. Además, se examinan los beneficios y los riesgos asociados con el uso de antitrombóticos. Por un lado, estos fármacos pueden reducir el riesgo de eventos trombóticos, lo que puede ser especialmente beneficioso en pacientes con condiciones de alto riesgo, como aquellos que han sufrido un infarto o que tienen fibrilación auricular. Por otro lado, también se discuten los posibles efectos secundarios de los antitrombóticos, como el aumento del riesgo de sangrado. Además, se proporcionan pautas para su uso seguro en diferentes escenarios clínicos. Finalmente, se abordan las estrategias de monitoreo y ajuste de la dosis de estos medicamentos para garantizar su eficacia y seguridad en los pacientes.

Palabras clave: antitrombóticos, antiagregantes, anticoagulantes, fibrinólisis, coagulación sanguínea, eventos cardiovasculares.

Introduction

Antithrombotic drugs are crucial in healthcare because of their role in the prevention and treatment of thromboembolic disorders. They can be classified into two main categories: antiplatelet agents and anticoagulants. In addition, antithrombotic can have fibrinolytic effects, further preventing the formation of blood clots. These drugs find diverse applications in healthcare, including the prevention and treatment of thromboembolic disorders and perioperative treatment. However, the use of antithrombotic carries potential side effects and adverse reactions, such as bleeding complications, allergic reactions, and drug-drug interactions. Therefore, monitoring and dose adjustments are essential, with laboratory monitoring and dose adjustments in special populations being key considerations. While antithrombotic have important benefits, there are certain contraindications and precautions that must be considered to ensure patient safety. Research and development in this field continues to explore new agents and advances in drug delivery systems.

Definition and purpose

Antithrombotic drugs are medications used to prevent and treat thrombosis, which is the formation of blood clots in the circulatory system. Thrombosis can lead to serious health complications and even death. These drugs work by interfering with the processes involved in clot formation, such as platelet adhesion, activation, and aggregation, as well as fibrin formation. The purpose of antithrombotic drugs is to reduce the risk of thrombotic events, such as heart attacks and cerebrovascular disease (CVD), while balancing the potential risk of bleeding. They are classified into two types: anticoagulant drugs, which target enzymes involved in the clotting process; antiplatelet drugs, which act on platelet receptors. The development of newer antithrombotic drugs aims to improve their efficacy, safety and predictability of effects (1, 2, 3, 4).

Importance in health care

Antithrombotic drugs play a crucial role in medical care by preventing and treating thrombotic complications such as arterial thrombosis, venous thromboembolism and platelet-associated thrombotic complications. These drugs are especially relevant in patients with cardiovascular diseases, such as coronary artery disease, atrial fibrillation and deep vein thrombosis, as they help prevent life-threatening thrombotic events. In addition, antithrombotic play a crucial role in preventing clot formation during medical and surgical procedures, such as cardiac surgeries, joint replacement, and stenting. These drugs help maintain a balance between the procoagulant and anticoagulant systems, which is disrupted in pathological conditions such as thrombosis or pathological bleeding. They are used to prevent blood loss and reduce the risk of morbidity and mortality associated with thromboembolic diseases. They are usually prescribed to modulate hemostasis and prevent both arterial and venous thrombosis. They have been used for decades, and advances in their understanding and use have led to significant improvements in the treatment of thrombotic diseases. However, the use of these drugs also poses challenges, such as the risk of bleeding during invasive procedures, which requires careful perioperative management (3, 5, 6, 7, 8, 9).

Types of antithrombotic drugs

Antithrombotic drugs are divided into two types: antiplatelet agents and anticoagulant drugs. Anticoagulant drugs primarily target enzymes, whereas antiplatelet drugs act on platelet receptors, and fibrinolytic drugs act on fibrinogen. Anticoagulant drugs include enoxaparin, fondaparinux, warfarin, acenocoumarol and phenprocoumon. Direct-acting oral anticoagulants such as apixaban, dabigatran, edoxaban and rivaroxaban are used to prevent stroke and systemic embolism. They have specific indications and are used especially in patients who cannot follow adequate anticoagulant antivitamin K control or who are at considerable risk of bleeding or thrombosis Antiplatelet drugs include clopidogrel, prasugrel and ticagrelor or acetylsalicylic acid and act by preventing platelet aggregation and reducing blood clot formation. They are used to prevent thrombotic events in patients with cardiovascular disease, such as coronary artery disease (1, 2, 10, 11, 12, 12, 13, 14).

Figure 1. Types of anticoagulants



Table 1. Types of antiplatelet drugs

Antiplatelets					
Cyclooxygenase-1 (COX-1) Inhibitors					
Acetylsalicylic acid					
P2Y12 receptor antagonists					
Thienopyridines: Clopidogrel, Prasugrel					
Non-Thienopyridine: Ticagrelor					
Glycoprotein IIb/IIIa inhibitors					
Abciximab, Eptifibatide, Tirofiban					

 Table 2. Fibrinolytic Table

Fibrinolytics					
	Streptokinase				
1st generation	Urokinase				
	Tiggue Diagminagen A stivator et DA				
	rissue Plasminogen Activator fi-PA				
2nd generation	SK-Plasminogen activator complex (APSAC)				
	Prourokinase				
3rd	Reteplasa				
generation	TNK				

Antiplatelet agents

Antiplatelet agents are drugs that prevent the formation and growth of blood clots by inhibiting platelet aggregation. They are crucial in the treatment and prevention of cardiovascular disease. These agents target different phases of thrombogenesis, including platelet adhesion, activation and aggregation. Currently available antiplatelet agents include acetylsalicylic acid, thienopyridine-based P2Y12 inhibitors, and glycoprotein (GP) IIB/IIIa antagonists. Aspirin and P2Y12 inhibitors inhibit platelet activation, whereas GP IIB/IIIa antagonists inhibit platelet aggregation. However, GP IIB/IIIa antagonists are associated with an increased risk of bleeding. These agents target various platelet surface receptors and intracellular signaling pathways involved in platelet activation and thrombosis. The development of new antiplatelet agents aims to reduce the risk of bleeding while maintaining optimal efficacy (8, 10, 15, 16, 16, 17, 18)

Anticoagulants

Anticoagulants are chemicals that prevent clotting or prolong clotting time by suppressing the functions or synthesis of clotting factors in the blood. It is used to prevent or cure venous thromboembolism (VTE). Anticoagulants disrupt coagulation by interfering at various points in the coagulation cascade. They decrease the activity of vitamin K-dependent clotting factors and anticoagulant proteins. Anticoagulants do not lyse existing clots but prevent thrombus formation and slow the extension of an existing clot. They are prescribed to treat both arterial and venous thromboembolic diseases. The balance between the procoagulant and anticoagulant systems is disturbed under pathological conditions, and anticoagulants are used to restore this balance (2, 14, 19).

Action Mechanisms Inhibition of coagulation factors

Different types of anticoagulants exist with diverse mechanisms of action and pharmacological properties. Unfractionated heparin, introduced in the 1930s, was the first major advance in anticoagulant therapy. Its anticoagulant activity is attributed to its interaction with antithrombin, enhancing its inhibitory action on coagulation factors. This interaction occurs through conformational changes induced by heparin binding, leading to the exposure of exosites on antithrombin that bind directly to target enzymes. Heparin also exhibits non-anticoagulant activities, including anti-inflammatory, antiviral and antitumor effects. The mechanisms underlying these non-anticoagulant activities are not yet fully understood (1, 13, 20).

Warfarin is a compound of organic coumarin derivatives, and it is used as an anticoagulant. It works by inhibiting the synthesis of vitamin K in the liver, which blocks the synthesis of vitamin K-dependent blood clotting factors (2, 19, 20).

Newer oral anticoagulants, also known as direct oral anticoagulants (DOACs), act by directly inhibiting specific factors involved in the coagulation cascade, blocking specific proteins, either thrombin or factor Xa, resulting in anticoagulant effects. Dabigatran is a direct inhibitor of thrombin (Factor IIa), while rivaroxaban, apixaban and edoxaban directly inhibit activated Factor X (FXa). They have a relatively short half-life, rapid onset of action, and do not require routine laboratory monitoring. The pharma-

cology of these new drugs is not homogeneous, and there are differences between direct anti-Xa and anti-IIa agents. They are eliminated through renal or biliary-fecal routes. They have limited pharmacological interactions, with P-glycoprotein and/or cytochrome P3A4. Unlike vitamin K antagonists, DOACs have a lower propensity for food-drug interactions. They have been shown to be at least as effective as vitamin K antagonists for the prevention and treatment of thrombosis, with a lower risk of life-threatening hemorrhage (see Table 3) (2, 5, 12, 13, 14, 19, 22).

Group/Drug	Molecular target	Route of administration	Monitoring Drug half-life		Elimination	Antidote
Unfractionated heparin	Antithrombin	IV/SC	PTT	1-15	Reticuloendothelial + renal system	Protamine Sulfate
Low molecular weight heparin	Antithrombin	IV/SC	Xa Factor	5	Renal	Dialyzable Protamine Sulfate
Fondaparinux	Antithrombin	IV/SC	Xa Factor	17-21	Renal	Dialyzable
Vitamin K antagonists (Ex. Warfarin)	II, VII, IX, X Factor	РО	INR	20-60	Hepatic	Vitamin K
Direct thrombin inhibitor (Bivalidurin)	Thrombin	IV	PTT, ACT	1-15	Renal + Proteolytic	N/A
Direct factor IIa inhibitor	IIa Factor	РО	N/A	12-17	Renal + glucuronidation	Idarucizumab
Direct factor Xa inhibitor	Xa Factor	РО	N/A	5-9	Renal + metabolic + Digestive	Andexanet alfa, concentrated Prothrombin complexes

Inhibition of platelet activation

Platelets play a key role in hemostasis and their activation can lead to thrombus formation. Antithrombotic drugs that target platelet activation inhibit platelet aggregation and adhesion, thereby reducing the risk of clot formation. These drugs can target various receptors and signaling pathways involved in platelet activation, such as the P2Y12 receptor, glycoprotein Ilb/Illa receptor, and thromboxane A2 production. Another approach is the use of IL-37, which directly attenuates platelet activation and thrombus formation through the IL-1R8 receptor. IL-37 inhibits platelet aggregation, ATP release in dense granules, P-selectin exposure, α Ilb β 3 integrin activation, platelet activation. Another potential target for inhibiting platelet activation of SIRT6 increases platelet aggregation, dense particle release, α Ilb β 3 integrin activation, and thrombosis, whereas activation of SIRT6 suppresses these effects. By interfering with these pathways, they effectively decrease platelet activation and help maintain normal blood flow, reducing the risk of

thromboembolic events. Some commonly used antiplatelet agents include acetylsalicylic acid, clopidogrel and ticagrelor (1,8,10,15,16,18,23,24).

Fibrinolytic effects

Fibrinolytic effects are a crucial aspect of antithrombotic therapy. Fibrinolysis, the process of breaking down blood clots, is achieved by activation of plasminogen into plasmin. This can be facilitated by several drugs, such as tissue plasminogen activators (tPA) and streptokinase. These agents enhance the conversion of plasminogen to plasmin, leading to fibrin dissolution. Fibrinolytic effects are particularly useful in the treatment of acute thrombotic events, such as myocardial infarction and cerebrovascular disease of ischemic origin, where rapid clot dissolution is essential to restore blood flow and prevent tissue damage. In addition, fibrinolytics can be used in the treatment of deep vein thrombosis and pulmonary embolism, aiding in the resolution of these life-threatening conditions. Drugs with fibrinolytic effect include: Tissue plasminogen activator (tPA): is a drug used to dissolve blood clots in cases of stroke, myocardial infarction and pulmonary thromboembolism; Streptokinase: is another fibrinolytic drug used to dissolve blood clots in cases of myocardial infarction and pulmonary thromboembolism; Anistreplase: is a fibrinolytic drug used to dissolve blood clots in cases of myocardial infarction; Urokinase: is a fibrinolytic drug used to dissolve blood clots in cases of myocardial infarction (3, 9, 12, 15).

Indications and dosage

Anticoagulants are commonly prescribed to prevent or treat venous thromboembolism. These are used for the prevention of CVEs in patients with nonvalvular atrial fibrillation, thromboprophylaxis after mechanical cardiac procedures, and in patients with severely dilated left ventricle and spontaneous echo contrast who have had a previous ischemic CVE. Also, they are the mainstay of therapy for the prevention and treatment of arterial and venous thrombosis. The newer anticoagulants, the DOACs, have demonstrated superior safety and efficacy in certain conditions, such as nonvalvular atrial fibrillation and venous thromboembolism. However, the use of anticoagulants in patients with mechanical heart valves and left ventricular assist devices is contraindicated due to potential harm (5, 6, 11, 12, 12, 16, 18). For dosage consultation see Table 4:

Low Molecular Weight Heparins					
Enoxaparin	1mg/Kg every 12 hours				
Tinzaparin	175 IU/Kg daily				
Bemiparin	115 IU/Kg daily				
Vitamin K.	Antagonists				
Warfarin	1-5mg daily adjusted to INR				
Acenocoumarin	2-4mg daily adjusted to INR				
Direct Oral Anticoagulants					
Rivaroxaban	20mg daily				
Apixaban	5mg every 12 hours				
Dabigatran	150mg every 12 hours				
Edoxaban	60mg daily				
Antiplatelet Agents					
Acetylsalicylic acid	75-100mg daily				
Clopidogrel	75mg daily				
Prasugrel	5-10mg daily				
Ticagrelor	90mg every 12 hours				

Table 4. Dosage of antithrombotic drugs

Perioperative management

Perioperative treatment involves careful consideration of the benefits and risks associated with its use in surgical patients. The primary goal is to prevent thromboembolic events during and after surgery, while minimizing the risk of excessive bleeding. Several factors need to be taken into account, including the type of surgery, the patient's underlying medical conditions, and the specific antithrombotic agent used. Strategies for perioperative management of antithrombotic include temporary discontinuation or adjustment of the drug dose, bridging therapy with alternative antithrombotic, and the use of local hemostatic measures. Close monitoring of coagulation parameters and clinical signs of bleeding is crucial to ensure optimal perioperative outcomes. Effective perioperative management of antithrombotic requires a multidisciplinary approach involving surgeons, anesthesiologists, and hematologists, with a focus on individualized patient care (2, 7, 26). Table 5 describes perioperative management:

DOAC	Diele	Pre-procedure Interruption						Pos	Post-procedure resumption			
DOAC	RISK	Day -6	Day -5	Day -4	Day -3	Day -2	Day -1		Day +1	Day +2	Day +3	Day +4
	High											
Apixaban	Moderate/ Low											
Dabigatran	High							0				
ClCr≥50ml/min	Moderate/							Day				
	Low							ery – [
Dabigatran	High											
ClCr<50ml/min	Moderate/							lrge				
	Low							l Sr				
Edoxaban	High											
	Moderate/											
	Low											
Rivaroxaban	High											
	Moderate/											
	Low											

Table 5. Perioperative management

Do not administer DOAC in this interval

Side effects and adverse reactions

Side effects and adverse reactions of antithrombotic include several potential complications. A common problem is bleeding, which can range from minor bruising to severe hemorrhage. Allergic reactions are also possible, with symptoms ranging from a mild rash to life-threatening anaphylaxis. In addition, antithrombotic may interact with other drugs, reducing efficacy or increasing the risk of side effects. It is important to consider contraindications and precautions when prescribing antithrombotic therapy, as certain conditions or patient populations may be more prone to adverse effects.

Hemorrhagic complications

Hemorrhagic complications are the most common adverse reaction associated with the use of antithrombotic medications. It is important for healthcare providers to closely monitor patients receiving antithrombotic for any signs or symptoms of bleeding, such as hemoptysis, blood in stool, hematuria, disseminated ecchymosis, to intracranial hemorrhage. In addition, patients should be educated about the potential risks and advised to seek immediate medical attention if they experience any unusual bleeding. Despite the risk of bleeding complications, the benefits of antithrombotic therapy often outweigh the potential harms in patients at risk for thromboembolic disorders. (2,10,12,13,19,21,22)

Allergic reactions

Allergic reactions are a possible side effect. These reactions can range in severity from mild rash and pruritus to life-threatening anaphylaxis. Common symptoms of allergic reactions include hives, edema, dyspnea, and hypotension. In cases of severe allergic reactions, immediate medical intervention is necessary, and the drug should be discontinued. Patients with known allergy to a specific antithrombotic agent should be prescribed an alternative treatment to prevent risks (2, 13, 21).

Interactions with other drugs

Antithrombotic drugs may interact with other drugs, leading to possible drug-drug interactions (DDI). For example, antithrombotic used in the treatment of hepatitis C virus can have significant DDIs with antiviral drugs. Nonsteroidal anti-inflammatory drugs used concomitantly with antithrombotic may increase the risk of bleeding and thromboembolism. Herbal antithrombotic drugs, such as Danshen-Chuanxiong, may interact with Western cardiovascular drugs, affecting antithrombotic pathways. Coumarin derivatives and warfarin are highly interactive with other drugs, resulting in hypoprothrombinemia: antibiotics have been associated with bleeding events in patients on warfarin, particularly in older adults and those who underwent valve replacement surgery. The use of fluoropyrimidine anticancer drugs, such as 5-fluorouracil (5-FU) and capecitabine, may enhance their efficacy, leading to prolonged prothrombin time and activated partial thromboplastin time. Herbal medicines also have the potential to interact with warfarin, with 84% of them increasing its effect and the risk of bleeding. Additionally, drugs that modify cytochrome 2C9, 3A4, or both, as well as pglycoprotein modifiers, may interact with warfarin and other direct oral anticoagulants. In the management of cancer-associated thrombosis, DOACs may have significant pharmacokinetic DDIs with anticancer therapies, requiring careful consideration. Concomitant use with Rifampicin, Cholestyramine, Cyclosporin A, Calcium Polystyrene Sulfonate or Phenytoin, tends to decrease their effect (2, 5, 10, 16, 20, 21, 27, 28, 29).

Monitoring and dose adjustments

Monitoring and dose adjustments are essential for the safe and effective use of antithrombotic. Laboratory monitoring helps to assess drug efficacy and ensure that therapeutic levels are maintained. This is particularly important for anticoagulants, as it allows doses to be adjusted to achieve the desired anticoagulant effect and minimize the risk of bleeding. Special populations, such as elderly patients or those with renal insufficiency, may require dose adjustments to account for differences in drug metabolism or elimination. Close monitoring is also necessary during transitions between different antithrombotic therapies to avoid overlap or insufficient anticoagulation. By periodically monitoring patients and making appropriate dose adjustments, health care providers can maximize the benefits of antithrombotic therapy while minimizing the risk of adverse events.

For vitamin K antagonists such as warfarin, the Fiix prothrombin time (Fiix-PT) has been introduced as a modified PT that is not affected by variations in factor VII, leading to improved time in range and reduced thromboembolism. In the responsible treatment of chronic diseases, dose adjustment of drugs can be done using mathematical models and control theory, taking into account individual sensitivity and external influences. DOACs may not require laboratory testing for dose adjustment, but there are cases where laboratory measurement of the anticoagulant effect of the drug may be useful, such as before initiation of treatment or in cases of hemorrhagic or thrombotic events. In the case of pharmacological thromboprophylaxis, unadjusted dosing based on mass index and total body weight is prevalent, especially in critically ill patients (2, 10, 11, 12, 14, 16, 20, 21, 22).

Laboratory monitoring

It involves periodic testing of blood parameters to assess the efficacy and safety of these drugs. The most commonly monitored parameter is the international normalized ratio (INR), which measures the blood's ability to clot. For patients taking anticoagulants, maintaining the INR within a therapeutic range is essential to prevent both bleeding and clotting events. A range between 1-2 indicates risk of thrombosis, stroke or embolism; a range between 2-3 indicates a controlled anticoagulated patient, which is the goal for Atrial Fibrillation, Biological Valvular Prosthesis, Mechanical Aortic Valvular Prosthesis and Venous Thromboembolism; finally, values between 2.5-3.5 are useful in cases of mechanical Mitral or Tricuspid Prosthesis, or in multiple prostheses; higher values are of high risk of hemorrhage. Other tests, such as platelet count and coagulation factor levels, can also be monitored to ensure adequate antithrombotic therapy. Regular laboratory monitoring allows health care providers to adjust doses and tailor treatment plans according to individual patient needs, optimizing the benefits of antithrombotic drugs and minimizing the risk of adverse effects (4, 10, 11, 11, 14).

Dose adjustments in special populations.

These populations include individuals with renal impairment, hepatic impairment, and elderly or low body weight individuals. It is recommended that dosing regimens be adjusted in these populations based on pharmacokinetic and pharmacodynamic considerations. It also highlights the importance of individualized dosing to optimize therapeutic efficacy while minimizing the risk of adverse events. In addition, dosing considerations should be taken during pregnancy and lactation, emphasizing the need for careful risk-benefit assessment and close monitoring (2, 16, 21).

Contraindications and Precautions

Absolute contraindications are situations in which the administration of antithrombotic is prohibited because of the possibility of serious adverse effects. On the other hand, relative contraindications recognize that, while the use of antithrombotic may be possible, caution and careful evaluation of risks and benefits are necessary. In addition, special precautions and considerations should be taken into account when prescribing antithrombotic, such as specific patient populations or situations that may require modified dosing or close monitoring. Understanding these contraindications and precautions is essential for health care professionals to make informed decisions and ensure patient safety (2, 30, 31, 32).

Absolute Contraindications

Some common absolute contraindications include active bleeding, known hypersensitivity to the antithrombotic agent, severe uncontrolled hypertension, recent intracranial hemorrhage, and major active bleeding disorders. In addition, the use of antithrombotic should be avoided in patients with active peptic ulcer, current or recent (within the last three months) ischemic CVE, or recent major surgery. Strict adherence to these contraindications is essential to prevent life-threatening complications.

Relative contraindications

Conditions like uncontrolled hypertension, recent active bleeding, and hepatic or renal dysfunction are included in this category. Other relative contraindications may include recent surgery or alcoholism, where the potential benefits and risks should be carefully considered before initiating antithrombotic therapy. It is critical that health care professionals evaluate these factors individually and weigh the potential benefits against the potential risks.

Special precautions and considerations

Special considerations include the use of antithrombotic in pregnant and lactating women, as well as in patients with renal or hepatic insufficiency. In cases of advanced liver cirrhosis requiring concomitant use of anticoagulants, the Child-Pugh scale indication should be taken: in the case of Warfarin, it does not require adjustment at any stage, while DOACs do not require adjustment in stage A; adjust their dose in stage B and contraindicated in stage C. Elderly patients also require additional attention due to age-related changes in drug metabolism. Other precautions involve drug-drug interactions, particularly with nonsteroidal anti-inflammatory drugs and other anticoagulants. In addition, patients with a history of allergies or hypersensitivity reactions require careful monitoring when initiating antithrombotic therapy (Table 6 and 7).

Patient Profile	Oral Anticoagulant		
Atrial fibrillation Mechanical valve Antiphospholipid Antibody Syndrome Extreme weight extremes	Warfarin o Acenocoumarin		
Over 75 years of age	Apixaban o Edoxaban		
Severe obesity (BMI 40-49Kg/m2)	Apixaban, Edoxaban o Rivaroxaban		
Low body weight: 40-60Kg	Apixaban o Edoxaban		
Chronic Kidney Disease GFR 15-49ml/min)	Apixabán, Edoxaban o Rivaroxaban		
Advanced Cirrhosis	Dabigatran o Apixaban		
High risk of gastrointestinal bleeding	Apixaban, Dabigatran o Edoxabán		
Dyspepsia or gastroesophageal reflux	Apixaban, Edoxaban o Rivaroxaban		
Atrial fibrillation with high bleeding risk (HASBLED \geq 3)	Apixaban, Dabigatran o Edoxaban		
Atrial fibrillation with high thrombotic risk and low bleeding risk	Dabigatran		
Adherence problems	Edoxabán o Rivaroxabán		

Table 6. Anticoagulants according to patient profile (33)

	CrCl >95ml/min	CrCl ClCr 51-94 ml/min 31-49 ml/min		CICr 15-30 ml/min	CrCl <15 ml/min or on dialysis	
Apixaban	5mg/12 hours	5 or 2,5mg/12 hours*	5 or 2,5mg/12 hours*	5 or 2,5mg/12 hours*	5 or 2,5mg/12 hours*	
Dabigatran	150mg/12 hours	150mg/12 hours	150mg/12 hours	75mg/12 hours	Contraindicate	
Edoxaban	60mg/ day	60mg/ day	30mg/ day	30mg/ day	Contraindicate	
Rivaroxaban	20mg/ day	20mg/ day	20mg/ day	15mg/day	15mg/day**	

Table 7. Recommended doses according to renal function (34)

CrCl: Creatinine Clearance.

*2,5 mg twice daily if: serum creatinine ≥1,5mg/dl, age ≥80 years or body weight ≤60Kg.

** Rivaroxaban is not recommended for use in these patients, although it is not mentioned in the update guidelines.

Future development and research

Future developments and research in the field of antithrombotic hold great promise for improving patient outcomes and expanding treatment options. One area of interest is the development of new antithrombotic agents, which aim to provide more targeted and effective therapies with reduced side effects. These new agents may include (ACODs) that have shown promising results in clinical trials. In addition, advances in drug delivery systems are being explored to improve the pharmacokinetics and bioavailability of antithrombotic drugs. This includes the use of nanoparticles, micelles, and other innovative approaches to improve drug stability, release, and targeting (8, 13, 19, 35, 36).

New antithrombotic agents

Recent studies have focused on the development of new antithrombotic agents. These include newly developed (novel) antithrombotic agents for pregnant and postpartum patients, inhibitors of factor XI or XII as potentially safer anticoagulants, and antithrombotic agents that act on wellestablished targets such as factor Xa and thrombin. Additionally, studies are underway on the safety and efficacy profiles of the most important antithrombotic agents in development, including Non-Vitamin K Oral Anticoagulants (NOACs). The search for an anticoagulant that combines optimal efficacy with minimal hemorrhagic diathesis is still underway.

Advances in drug delivery systems

Advances in drug delivery systems have become an important area of development in antithrombotic. These systems aim to improve drug efficacy,

safety, and patient comfort. One such advance is the use of targeted drug delivery systems, which allow site-specific drug release and minimize systemic side effects. In addition, the development of nanotechnology-based drug delivery systems has shown promising results in improving drug solubility and bioavailability. The incorporation of smart drug delivery systems, such as stimuli-responsive nanocarriers, enables the controlled release of drugs in response to specific physiological signals. Advances in transdermal drug delivery systems offer a convenient and noninvasive route of administration for antithrombotic drugs. These advances in drug delivery systems have great potential to optimize the therapeutic outcomes of antithrombotic treatments, leading to better patient outcomes and improved healthcare.

Conclusion

Antithrombotic play a crucial role in the prevention and treatment of thromboembolic events. Antiplatelet and anticoagulant agents are the two main types of antithrombotic and target different aspects of the coagulation process. These drugs act by inhibiting platelet activation, clotting factors, and promoting fibrinolysis. They are used in a variety of situations, including prevention of thromboembolic events, treatment of thromboembolic disorders and perioperative management. However, it is important to be aware of the potential side effects and adverse reactions of antithrombotic, such as bleeding complications, allergic reactions, and drug-drug interactions. Regular monitoring and dose adjustments may be necessary, especially in special populations. While there are certain contraindications and precautions associated with these drugs, ongoing research is focused on the development of new antithrombotic agents and advances in drug delivery systems. In general, antithrombotic play a crucial role in maintaining cardiovascular health and preventing life-threatening complications associated with abnormal coagulation.

Conflicts of interest: none.

Funding: none.

Electronic correspondence: cgmarinortega@gmail.com.

References

- 1. Altaf F, Wu S, Kasim V. Role of Fibrinolytic Enzymes in Anti-Thrombosis Therapy. Front Mol Biosci. 2021 May 28;8:680397. doi: 10.3389/fmolb.2021.680397.
- Li T, Yuan D, Yuan J. Antithrombotic Drugs-Pharmacology and Perspectives. In: Wang, M. (Ed.) Coronary Artery Disease: Therapeutics and Drug Discovery. Advances in Experimental Medicine and Biology. 2020; 1177. Springer.

- Undas A, Natorska J. Improving fibrinolysis in venous thromboembolism: impact of fibrin structure. Expert Rev. Hematol. 2019; 12 (8): 597-607.doi:https://doi.org/10.1080/174 74086.2019.1627193
- 4. Weitz J, Chan N.Novel antithrombotic strategies for treatment of venous thromboembolism.The American Society of Hematology. 2020; 135 (5): 351-359. doi: https://doi. org/10.1182/blood.2019000919
- 5. Bikdeli B, Madhavan MV, Jimenez D, Chuich T, Dreyfus I, Driggin E, et al. COVID-19 and Thrombotic or Thromboembolic Disease: Implications for Prevention, Antithrombotic Therapy, and Follow-Up: JACC State-of-the-Art Review. 2020;75(23):2950–73. Available from: https://www.sciencedirect.com/science/article/pii/S0735109720350087
- 6. Dimitropoulos G, Rahim SMZ, Moss AS, Lip GYH. New anticoagulants for venous thromboembolism and atrial fibrillation: what the future holds. Expert Opin Investig Drugs. 2018 Jan;27(1):71-86. doi: 10.1080/13543784.2018.1416090
- Little DHW, Robertson T, Douketis J, Dionne JC, Holbrook A, Xenodemetropoulos T, Siegal DM. Management of antithrombotic therapy after gastrointestinal bleeding: A mixed methods study of health-care providers. J Thromb Haemost. 2021 Jan;19(1):153-160. doi: 10.1111/jth.15111.
- 8. Lordan R, Tsoupras A, Zabetakis I. Platelet activation and prothrombotic mediators at the nexus of inflammation and atherosclerosis: Potential role of antiplatelet agents. Blood Rev. 2021 Jan;45:100694. doi: 10.1016/j.blre.2020.100694.
- 9. Medcalf RL, Keragala CB, Myles PS. Fibrinolysis and COVID-19: A plasmin paradox. J Thromb Haemost. 2020 Sep;18(9):2118-2122. doi: 10.1111/jth.14960.
- 10. Haffouz A, Gargouri A & Basma H. Antiplatelet agents: an overview. J. Arab Soc. Med. Res. 2023; 18: 13-25.doi: 10.4103/jasmr.jasmr_35_22
- 11. Liampas I, Chlinos A, Siokas V, Brotis A, Dardiotis E. Assessment of the reporting quality of RCTs for novel oral anticoagulants in venous thromboembolic disease based on the CONSORT statement. J Thromb Thrombolysis. 2019 Nov;48(4):542-553. doi: 10.1007/s11239-019-01931-9.
- 12. Mackman N, Bergmeier W, Stouffer GA, Weitz JI. Therapeutic strategies for thrombosis: new targets and approaches. Nat Rev Drug Discov. 2020 May;19(5):333-352. doi: 10.1038/s41573-020-0061-0. Epub 2020 Mar 4. PMID: 32132678.
- Montinari MR, Minelli S. From ancient leech to direct thrombin inhibitors and beyond: New from old. Biomed Pharmacother. 2022 May;149:112878. doi: 10.1016/j. biopha.2022.112878.
- 14. Zhang L, Li Z, Ye X, Chen Z, Chen ZS. Mechanisms of thrombosis and research progress on targeted antithrombotic drugs. Drug Discov Today. 2021 Oct;26(10):2282-2302. doi: 10.1016/j.drudis.2021.04.023
- Chen Y, Hong J, Zhong H, Zhao Y, Li J, Shen W, Luo X, Shi H, Hu L, Liu J, Gao W. IL-37 Attenuates Platelet Activation and Thrombosis Through IL-1R8 Pathway. Circ Res. 2023 Apr 28;132(9):e134-e150. doi: 10.1161/CIRCRESAHA.122.321787.
- 16. Osuch E, Rasakanya T. Pharmacology and therapeutic uses of antiplatelet drugs.S. Afr. Gen. Pract. 2020;1 (3)1: 101-104. doi: https://doi.org/10.36303/SAGP.2020.3.0025
- 17. Soriano E, Gibbins J, Hughes C. Targeting platelet inhibition receptors for novel therapies: PECAM-1 and G6b-B.Platelets. 2021; 32 (6): 761-769.doi: 10.1080/09537104.2021.1882668
- 18. Tscharre M, Michelson AD, Gremmel T. Novel Antiplatelet Agents in Cardiovascular Disease. J Cardiovasc Pharmacol Ther. 2020 May;25(3):191-200. doi: 10.1177/1074248419899314.

- Chan N, Weitz J. Antithrombotic Agents. New Directions in Antithrombotic Therapy. Circulation Research. 2019; 124 (3): 426-436. doi: https://doi.org/10.1161/CIRCRESA-HA.118.313155
- 20. Hogwood J, Mulloy B, Lever R, Gray E, Page CP. Pharmacology of Heparin and Related Drugs: An Update. Pharmacol Rev. 2023 Mar;75(2):328-379. doi: 10.1124/pharmrev.122.000684.
- 21. Masotti L, Campanini M. Pharmacology of new oral anticoagulants: mechanism of action, pharmacokinetics, pharmacodynamics. Ital J Med [Internet]. 2013 Dec. 24 [cited 2024 May 20];7(s8):1-7. Available from: https://www.italjmed.org/ijm/article/view/itjm.2013. s8.1
- 22. Shnayder N, Petrova M, Bochanova E, Zimnitskaya O, Savinova A, Pozhilenkova E, et al. Pharmacogenetics of Direct Oral Anticoagulants [Internet]. Pharmacogenetics. IntechOpen; 2021. Available from: http://dx.doi.org/10.5772/intechopen.
- 23. Chiang YC, Wu YS, Kang YF, Wang HC, Tsai MC, Wu CC. 3,5,2',4'-Tetramethoxystilbene, a fully methylated resveratrol analog, prevents platelet aggregation and thrombus formation by targeting the protease-activated receptor 4 pathway. Chem Biol Interact. 2022 Apr 25;357:109889. doi: 10.1016/j.cbi.2022.109889.
- 24. Liu Y, Xin G, Li F, Wang Y, Li S, Dong Y, Zhang K, Feng L, Zhang B, Huang W. SIRT6 inhibits platelet activation and thrombosis by regulating PCSK9/MAPK signaling. Research Square; 2023; doi: 10.21203/rs.3.rs-2503959/v1
- 25. Longstaff C. Measuring fibrinolysis: from research to routine diagnostic assays. J Thromb Haemost. 2018 Apr;16(4):652-662. doi: 10.1111/jth.13957.
- 26. Streiff MB, Holmstrom B, Angelini D, Ashrani A, Bockenstedt PL, Chesney C, Fanikos J, Fenninger RB, Fogerty AE, Gao S, Goldhaber SZ, Gundabolu K, Hendrie P, Lee AI, Lee JT, Mann J, McMahon B, Millenson MM, Morton C, Ortel TL, Ozair S, Paschal R, Shattil S, Siddiqi T, Smock KJ, Soff G, Wang TF, Williams E, Zakarija A, Hammond L, Dwyer MA, Engh AM. NCCN Guidelines Insights: Cancer-Associated Venous Thromboembolic Disease, Version 2.2018. J Natl Compr Canc Netw. 2018 Nov;16(11):1289-1303. doi: 10.6004/jnccn.2018.0084.
- Freedman MD, Olatidoye AG. Clinically significant drug interactions with the oral anticoagulants. Drug Saf. 1994 May;10(5):381-94. doi: 10.2165/00002018-199410050-00003.
- Ibrahim MA, Masoud HMM. Purification and characterization of thrombin from camel plasma: interaction with camel tick salivary gland thrombin inhibitor. J Genet Eng Biotechnol. 2023 Jan 23;21(1):7. doi: 10.1186/s43141-023-00464-2.
- 29. Mehuys E, De Backer T, De Keyser F, Christiaens T, Van Hees T, Demarche S, Van Tongelen I, Boussery K. Prevalence and management of drug interactions between nonsteroidal anti-inflammatory drugs and antithrombotics in ambulatory care. Br J Clin Pharmacol. 2022 Aug;88(8):3896-3902. doi: 10.1111/bcp.15288.
- Dager WE, Trujillo TC, Gilbert BW. Approaches to Precision-based Anticoagulation management in the critically III. Pharmacotherapy. 2023 Nov;43(11):1221-1236. doi: 10.1002/ phar.2868.
- Dager WE, Ansell J, Barnes GD, Burnett A, Deitelzweig S, Minichiello T, Triller D, Kaatz S. "Reduce the Likelihood of Patient Harm Associated with the Use of Anticoagulant Therapy": Commentary from the Anticoagulation Forum on the Updated Joint Commission NPSG.03.05.01 Elements of Performance. Jt Comm J Qual Patient Saf. 2020 Mar;46(3):173-180. doi: 10.1016/j.jcjq.2019.12.004.
- 32. Mohamad T, Jyotsna F, Farooq U, Fatima A, Kar I, Khuwaja S, Memon UA, Kumari V, Puri P,

Aslam ZM, Elder Z, Varrassi G, Paladini A, Khatri M, Kumar S, Muzammil MA. Individualizing Medicinal Therapy Post Heart Stent Implantation: Tailoring for Patient Factors. Cureus. 2023 Aug 23;15(8):e43977. doi: 10.7759/cureus.43977.

- 33. Ballestri S, Romagnoli E, Arioli D, Coluccio V, Marrazzo A, Athanasiou A, Di Girolamo M, Cappi C, Marietta M, Capitelli M. Risk and Management of Bleeding Complications with Direct Oral Anticoagulants in Patients with Atrial Fibrillation and Venous Thromboembolism: a Narrative Review. Adv Ther. 2023 Jan;40(1):41-66. doi: 10.1007/s12325-022-02333-9.
- 34. Hindricks G, Potpara T, Dagres N, Arbelo E, Bax JJ, Blomström-Lundqvist C, Boriani G, Castella M, Dan GA, Dilaveris PE, Fauchier L, Filippatos G, Kalman JM, La Meir M, Lane DA, Lebeau JP, Lettino M, Lip GYH, Pinto FJ, Thomas GN, Valgimigli M, Van Gelder IC, Van Putte BP, Watkins CL; ESC Scientific Document Group. 2020 ESC Guidelines for the diagnosis and management of atrial fibrillation developed in collaboration with the European Association for Cardio-Thoracic Surgery (EACTS): The Task Force for the diagnosis and management of atrial fibrillation of the European Society of Cardiology (ESC) Developed with the special contribution of the European Heart Rhythm Association (EHRA) of the ESC. Eur Heart J. 2021 Feb 1;42(5):373-498. doi: 10.1093/eurheartj/ehaa612.
- 35. Abouhussein DMN, Bahaa El Din Mahmoud D, Mohammad F E. Design of a liquid nanosized drug delivery system with enhanced solubility of rivaroxaban for venous thromboembolism management in paediatric patients and emergency cases. J Liposome Res. 2019 Dec;29(4):399-412. doi: 10.1080/08982104.2019.1576732.
- 36. Lichota A, Szewczyk EM, Gwozdzinski K. Factors Affecting the Formation and Treatment of Thrombosis by Natural and Synthetic Compounds. Int J Mol Sci. 2020 Oct 27;21(21):7975. doi: 10.3390/ijms21217975.